D

—

B

i
[
—

i)

—
L

g
| SS—

ety

e

SUPPLEMENT TO THE

ENVIRONMENTAL IMPACT REPORT

FOR THE

_CROSSROADS INDUSTRIAL PARK

RELATIVE TO

. AMENDMENT OF DEVELOPMENT AGREEMENT
& REVISED SEWAGE DISPOSAL SYSTEM
(WATER RECYCLING PLANT No. 1 REMEDIATION)

AT INTERSTATE 5 AND STATE ROUTE 120
LATHROP, CALIFORNIA

PREVIOUS STATE CLEARINGHOUSE NoO.: 1988070516

ATTN:

LIBRARY REFERENCE NUMBER

06-85
COPY #3

SAN JOAQUIN COUNTY EIR No. 88-11

JUNE 14, 2001

PREPARED FOR:

CITY OF LATHROP

PuBLIC WORKS DEPARTMENT

16775 HOWLAND ROAD, SUITE 1
LATHROP, CA 95330

RAMON BATISTA, ASSISTANT CITY MANAGER
(209) 858-2860

PREPARED BY:

) INSITE ENVIRONMENTAL
2155 WEST MARCH LANE, SUITE 1-C
STOCKTON, CA 95207
[...]
have a depth less than 15 feet, the ponds will be exempt from California Department of
Water Resource, Division of Safety of Dams, jurisdiction. The City of Lathrop will
adopt the resolution specified in Sect1on 6025.5 of the California Water Code to permit
this exemption.

Recycled Water Distribution System. The recycled water would be pumped from the
pond to the proposed land application sites via recycled water lines to be located within
approved street rights-of-way for future alignments of Chnstopher Way and D’Arcy
Parkway.

This portion of the proposed project would implement a portion of the Lathrop Recycled
Water Master Plan. The proposed system would consist of approximately 3,300 lineal
feet of 20-inch diameter PVC pipeline. The proposed recycled water lines would be
installed in advance of street construction. Consequently, construction of this portion of
the project would involve trenching, bedding, pipeline placement and backfill separate
from street construction. Proposed construction would be located within areas of existing
disturbance for agriculture and/or weed control. Trenched areas would be restored to the
condition of surrounding lands following construction. '

CROSSROADS INDUSTRIAL PARK SUPPLEMENTAL EIR 3-6



1NOAVT ALIMIOVA 1D3r0dd NOILVIGIINIY | | IVININNOHIANT ALSN
¢-€ ainbid —. DNIHIINIONI ILION 80nog

i
o

NOILYDIddY OGNV







Land Application of Reclaimed Wastewater. Secondary effluent from WRP-1 will be
reclaimed for agricultural irrigation. The land application system consists of three sites
(Figure 3-2) totaling approximately 43.8 net acres. The three land application sites will
be utilized for the cultivation of forage crops. Net acreage (after accounting for setbacks
and surrounding berms and roads) for the three sites is as follows:

Land Application Site 1 6.0 ac

- Land Application Site 2 18.2 ac
Land Application Site 3 19.6 ac
Total 43.8 ac

Each land application site would be graded to maximize its use for cultivation of forage
crops, such as alfalfa. Each site-would include a perimeter-road on a berm 3-feet higher
than the land application area, to retain all applied water within the site.

Treated sewage effluent would be stored in Ponds A, B, and C and applied to the three
land application sites as required (Figure 3-2). More detailed information regarding
water management is contained in the Report of Waste Discharge (Nolte, 2001, Appendix
A).

As wastewater cannot be applied to the agricultural sites when natural precipitation levels
and moisture are high, treated effluent would be retained in storage ponds until demanded
by the agricultural operator. Pond storage volumes are estimated to range from zero in
September of all years to approximately 1,000 acre-inches in March of normal years and
as much as 1,150 acre-inches during March of a heavy rainfall year (i.e. 100-year
frequency).

The agricultural operation within the three application areas would involve management
of a year-round forage crop (e.g. alfalfa) by a contract farmer. Treated wastewater
would be pumped from the ponds into the distribution system under pressure and
delivered to agricultural areas using spray irrigation as a preferred method. The proposed
system has been designed to provide necessary setbacks for spray irrigation. However,
the farmer, at his discretion, may also employ flood irrigation. Monitoring wells would be
installed to characterize the existing groundwater, and to assess compliance with future
waste discharge requirements.

The quality of effluent produced at the WRP-1 is excellent. Average values for BOD,
TSS, and TN are 3.0, 9.0, and 3.6 mg/L, all within the existing Waste Discharge
Requirements limits for WRP-1. Because the WRP-1 is designed to treat a flow of
600,000 gallons per day (gal/d), it is expected that effluent quality for flows up to
250,000 gal/d will continue to meet and/or exceed permit requirements. Values for TDS,
which currently average 1250 mg/L, are expected to decline, as additional wastewater
flows will consist primarily of domestic sanitary wastewater, rather than the high-strength
industrial flows which currently dominate inflows. In addition, the City has adopted
(Chapter 51, Lathrop Code of Ordinances) industrial pretreatment requirements which

CROSSROADS INDUSTRIAL PARK SUPPLEMENTAL EIR 3-8



- will apply to further industrial development within Crossroads as well as other portions
of the City. The City has also drafted a Demineralization Plan to reduce TDS impacts.

Application of treated effluent would occur at agronomic rates. This is essentially the
amount of water required to maintain crops while accounting for evaporation, plant
transpiration and soil moisture conditions. In addition, wastewater will be applied to
minimize the buildup of soil salinity. These interrelationships are discussed in more
detail in the Report of Waste Discharge and are reflected in Table 3-1 and 3-2, water
balances for “normal” year and 100-year conditions. As shown in Column 16 of the
Tables total wastewater application would be approximately 70 inches per year at all of
the application sites. Application rates would range from less than 1 inch per month
during wet months to nearly 12 inches during a peak demand month.

The proposed application of wastewater to the agricultural areas has been evaluated in the
report of waste discharge for potential effects on organic material and nitrogen loading.
Projected loading for these constituents is well below accepted limits, and these
constituents would be expected to be consumed within the soil profile. It is anticipated,
however, that some fraction of the Total Dissolved solids (TDS) would be flushed
through the soils to the underlying aquifer. Without any other controls, anticipated TDS
levels in the percolate would be similar to or slightly higher than background TDS levels
in groundwater. TDS levels in wastewater can and will be reduced by the City’s
enforcement of its existing pre-treatment requirement for industrial wastewater. Pre-
treatment requirements are set forth in Chapter 51, Sewers, of the Lathrop Code of
Ordinances. Section 51.19 of that Chapter prohibits industrial discharges of wastewater
" without first obtaining a City permit and the permit may include requirements for
pretreatment of industrial wastewaters as well as other discharge restrictions.

3.4.3 TERTIARY UPGRADES

Currently, the Crossroads treatment facility is designed to produce 600,000 GPD of
secondary treated denitrified wastewater effluent. The City's existing and proposed utility
master plans provide that WRP-1 (as well as other City sewage treatment facilities to be
constructed) will be upgraded to provide a tertiary level of sewage treatment.
Improvements to increase WRP-1 treatment capacity to 1.2 MGD, and then 3.0 MGD, as
part of the Phase 1A/1B project, are undergoing design and environmental review at this
time. The Phase 1A improvements are expected to be complete by the end of 2002.

The applicant may pursue the addition of tertiary treatment capability to WRP-1 in
advance of the completion of the Phase 1A project, particularly if the Phase 1A project is
delayed. The improved effluent quality would permit the applicant and the City to secure
other land disposal options, either to meet need associated with further development at
Crossroads or to replace the remedial system. The proposed remedial disposal system
described in the previous section provides a temporary disposal solution for about half of
the 600,000 gallons per day treatment capacity of WRP-1. As development interest in
Crossroads continues and sewage disposal demands increase, the City and applicant will

CROSSROADS INDUSTRIAL PARK SUPPLEMENTAL EIR 3-9



need to secure other lands for disposal, not only to meet new demands but also to provide
for replacement of the approximately 60 acres of industrial land which would be devoted
to sewage disposal under this proposal.

The proposed tertiary treatment system would insure consistent reliable compliance with
the anticipated effluent limits for BOD, TSS, turbidity, and permit the City to explore the
widest potential range of disposal options. The tertiary system would consist of flow
equalization, chemical addition, coagulation, flocculation, and direct filtration, as
described below.

Flow Equalization. The flow equalization system would store secondary effluent
during peak flow periods and meter it back during low flow periods. This would
allow the coagulation;, flocculation; and filtration systemrto be sized to meet a lower
design flow. The project would include an equalization tank or basin with a
detention time of approximately 2 hours at the peak hourly flow.

Coagulation/Flocculation. Polymer and or alum coagulant would be added to the
secondary effluent in a short detention time (less than 10 seconds) rapid mix tank
followed by approximately 25 minutes of flocculation. The dose and specific
makeup of the polymer/alum coagulant would be determined based upon lab tests
conducted with actual plant effluent.

Filtration. The project would include equipment which would provide direct
filtration of flocculated secondary effluent. A number of State-certified package
filter units are currently available. The models differ principally with respect to the
type of media used, the direction of water flow, and their backwashing cycle.

Disinfection. The proposed disinfection system would employ ultraviolet light
(UV) equipment as opposed to chlorination. UV disinfection has been successfully
demonstrated by other treatment plants and is accepted by regulators as an
alternative to chlorination. UV disinfection is especially appropriate for low
turbidity effluents such as is produced at WRP-1.

These potential improvements are considered in this Supplemental EIR on a
programmatic level. Where feasible, potential environmental effects have been defined
and mitigation measures identified. If undertaken, these improvements will require
subsequent environmental review under CEQA. However, the subsequent review may be
limited to review of this document for its adequacy in addressing environmental concerns
associated with the project.

CROSSROADS INDUSTRIAL PARK SUPPLEMENTAL EIR 3-10






TABLE 3-1

NORMAL-YEAR WATER BALANCE FOR CITY OF LATHROP LAND APPLICATION SYSTEM

Storage ponds Application area
Precip., ET, Inflow, ac-in Outflow, ac-in ~ Volume, ac-in Depth, Area, Percolation, in Net ET, Applied
Month in in WW Precip. Evap. WW Change Net ft ac Natral Applied Total in WW.,in
[e) @ 6B @ & ® @ ® & a0 an (12 (13 149 (a5 (16
Jan 312 091 285 44 8 23 299 698 - 6.4 102 | 221 052 27 000 0.52
Feb 266 171 258 38 17 66 212 910 81 108 096 151. 247 000 151
Mar 1.74 342 285 25 37 194 80 990 8.7 11.0 0.00 273 ° 273 169 442
Apr 094 505 276 13 53 296 -62 928 82 10.8 0.00 265 265 411 6.76
May 0.84 642 285 12 69 364 -136 792 7.1 10.4 0.00 273, 293 558 8.32
Jun 0.15 1733 276 2 77 431 =229, 563. .52 9.8 0.00 265. 265 119 9.83
Tul 003 7.99 285 0 78 468 -261° 302 29 9.0 0.00 273 273 796 . 10.69
Aug 005 7.06 285 1 64 427 -204 98 1.0 8.4 0.00 2713 273 701 9.74
Sep 0.17 513 276 2 43 333 -98 0 0.0 8.1 0.00 265 265 496 7.61
Oct 071 329 285 10 27 233 36 36 0.4 82 0.00 273 273 258 5.31
Nov 130 159 276 19 13 129 153 189 1.9 8.7 0.00 265 265 029 2.94
Dec 159 090 285 23 B . ¢899 211 400 3.8 9.3 0.69 2.05 2.73 0.00 2.05
Total 13.31 50.81 3360 189 497 3053 0 - - - 3.86 2833 3219 4136 69.70
Wastewater flow, gal/d: 250,000
Total pond catchment area, ac: 14.2
Application area, ac: 43.8
Hydraulic conductivity, in/hr: 0.06
Safety factor, percent: : 6.1
Maximum pond storage, ac-ft: 825
(1) Water balance begins in October (storage ponds are empty at end of September).
(2) Average monthly precipitation data from 1988 to 2000 from CIMIS station at Manteca, CA.
(3) Average monthly evapotranspiration data from 1988 to 2000 from CIMIS station at Manteca, CA.
(4) Wastewater inflow equals daily wastewater flow times days per month.
(5) Precipitation inflow equals precipitation (2) times total pond catchment area (area within pond crest for all three ponds).
(6) Evaporation outflow equals evapotranspiration (3) times pond water surface area (11) from previous month.
(7) Wastewater outflow equals applied wastewater (16) times application area.
(8) Volume change equals WW inflow + precipitation inflow - evaporation outflow - WW outflow.
(9) Net volume equals running total of volume changes (8), beginning in October.
(10) Depth of pond water estimated as quadratic function of net volume (9). Depth assumed to be the same in all ponds.
(11) Total pond water surface area estimated as quadratic function of net volume (9).
(12) Natural percolation equals precipitation (2) - evapotranspiration (3); zero when negative.
(13) Applied water percolarion en'quals total percolation - natural percolation.
(14) Total application equals safety factor times hydraulic conductivity times 24 hrs times days per month, or natural
percolation (12), whichever is grea:er‘. '
(15) NetET equals evapotranspiration (3) -‘precipitar.ion (2); zero when negative.
(16) Applied wastewater ec'{uals applied percolation (13) + net ET (15).
3-11

CROSSROADS INDUSTRIAL PARK SUPPLEMENTAL EIR






TABLE 3-2
100-YEAR WATER BALANCE FOR CITY OF LATHROP LAND APPLICATION SYSTEM

Storage ponds Application area
Precip, ET, Inflow,ac-in = Oudlow, ac-in  Volume, ac-in Depth, Area, Percolation, in NetET, Applied
Month  in in WW Precip. Evap. WW Change Net ft ac Natural Applied Total in WW,in
6] (2) @ @ (5 (6) Q) (8) @ (10 (1) (12) (13) (14  (15) (16)

Jan 513 091 1285 73 9 0 350 769 7.0 104 . 422 000 422 000 0.00
Feb 437 171 258 62 18 26 276 1045 9.1 11 2.66 060 327 0.00 0.60
Mar 285 342 285 41 38 184 104 1149 99 114 0.00 362 3.62 058 4.19
Apr 153 505 276 ‘22 57 307 -66 1083 9.4 11.2 000 , 350 350 351 7.01
May 138 642 285 20 72 379 -146 936 83 10.8 0.00 3.62 362 505 8.66
Jun 024 733 276 o5 79 464 -264.. 673 6.2 10.1 0.00 3.50 350 17.09 10.5%
Ju]: 0.05 799 285 1 81 506 =301 372 35 9.2 0.00 362 362 794 . 1155
Aug 008 7.06 285 1 65 464 -243 129 13 8.5 0.00 362 362 698 10.59
Sep 028 513 276 4 44 366 -129 0 0.0 8.1 0.00 350 350 4385 835
Oct 1.17 329 285 17 27 251 24 24 0.3 8.2 0.00 3.62 362 212 573
Nov 214 159 276 30 13 129 164 188 1.8 8.7 0.54 296 350 0.00 2.96
Dec 261 090 285 37 8 84 231 419 4.0 9.4 1.71 1.91 3.62 . 0.00 1.91
Total 21.83 50.81 3360 310 510 3160 0 - - - 9.13  34.04 43.17 38.11 72.15
Wastewater flow, gal/d: 250,000
Total pond catchment area, ac: 14.2
Application area, ac: 43.8
Hydraulic conductivity, in/hr: 0.06
Safety factor, percent: 8.1
Maximum pond storage, ac-ft: 95.8

(1) Water balance begins in October (storage ponds are empty at end of September).

(2) 100-yr annual precipitation depth of 21.83 in for Manteca, provided by California Department of Water Resources,
based on precipitation records for Manteca dating back to 1931. The annual value is divided into monthly depths
using average monthly precipitation values from CIMIS station at Manteca, CA.

(3) Average monthly evapotranspiration data from 1988 to 2000 from CIMIS station at Manteca, CA.

(4) Wastewater inflow equals daily wastewater flow times days per month.

() Precipitation inflow equals precipitation (2) times total pond catchment area (area within pond crest for all three ponds).

(6) Evaporation outflow equals evapotranspiration (3) times pond water surface area (11) from previous month.

(7) Wastewater outflow equals applied wastewater (16) times application area.

(8) Volume change equals WW inflow + precipitation inflow - evaporation outflow - WW outflow.

(9) Net volume equals running tota] of volume changes (8), beginning in October.

(10) Depth of pond water estimated as quadratic function of net volume (9). Depth assumed to be the same in all ponds.

(11) Total pond water suxface-a:e;.l estimated as quadratic function of net volume (9).

(12) Natural percolation equals precipitation (2) - evapotranspiration (3); zero when negative.

(13) Applied water percolation equals total percolation - narural percolation.